SHINDE ENGINEERING SERVICES

NEP OFTICE -SHINDE ENGINEERING SERVICES
54, NARAYAN NIWAS,

| shinde_rjadivahoo.com, tdshinde@gmail.com

R. No.: 214, IMD Pacific Square,

KANSAL SECTION, AMBERNATH, [NEAR MUMBAT] Opp.: The Galaxy Hotel

DIST. THANE, MAHARASHTRA-INDIA. Sector - 15, Part - I, Gurgaon - 122001

LELE -SHINDE- 098696 21247, 08888 23546 (Haryana) Indin (Exit-§ on NH-8 10 32 Mile Stone)
MML RAGTAH - 098911 £2323, DELH] Phone - +21-124 4982600 (30 lines)

Clicnt -Paras Project Ventures [1] P, Ltd

E-mail: amimesh. kumar@parasdelhi.com

PRE-SHIPMENT INSPECTION RELEASE NOTE & DISPATCH CERTIFICATE
CLIENT-PARAS PROJECTS VENTURES I P LTD .DEITL] VENDOR:HIC INTERNATIONAL CO NG, DELHI

FRENETT
e

P-01./02

ARl NIGERIA AFRICA MET —: ANIL GUFTA FRESIDENT

NDENT: PPYIFLPOZ016-17 | PARAS 38

ITEM.— UNIVERCIAL MAKE ELECTRICAL MAT

Inml_n.m.mln VISIT - MML RAGTAH - 92016

el AFDMCC /181N /PARASDIZ35 DT 301,18

CONTRACT DELIVERY: DUE

REPORT -MMLR —TDS 16111 R 03 DT 11.05.2016

EXFECTED DELIVERY — READY FOR DISFATCEH

SFECS — IEC 611101718 15683 /%434 DRG: PO SIZES
e DESCRIPTION REMARKS
Mr. MML Ragtah ,SES , Sr. Inspection Engineer North some . residing at Delhi —
Visit visited 09.05 HIC International Co Ing., Dielhi, for final Insp. of Electrical 09.05.16
Mats & met Mr. Anil Gupta President & My Sajpun Singh QC Executive
fem | - UNIVERCIAL MAKE FLECTRICAL MAT-size TMir, % 20 Mis. 3 3 mm Thk Inspeced
(05 Nos.), AS PER PO SPECS,

QAP | Available . 100 % stage inspection by vendor & final inspection by Paras /TPIA | Referred
|-_|.Ju-p.~t. | Mo drawing. Sizes as per PO, Referred

Status | All mats are ready on 03.05 2014, mspected on 09,05.2016 Inspecied

Insp | Joint inspecied , as per HIC QAF + following parameters on 09.05.16 Accepted
_{“ Visnal — QAP- § Mo, 01, cracks, pinholes color , workmanship, | :

' fimishing , marking - free from defects

- Dimension rhecl;*- QAP- 8. No. 02, 03 & Length, Width & Thickness for all — Avceptsd
R mats Refer reports

{3 Material check test | witness tests ~-OAP 5 no (M,05,07,08 reports e mailed Accepted
]4 Internal insp / test report — Witness od & Reviewsd

5 nios aspl:rﬂhPﬂﬁ,ﬂ‘}.lﬂ,IBH-mﬁTrrpumm }

03 Mmuring instrument calibration-Verified and found in order, Status anached. Accepted
06 Photos —Total -14 photos attach Accepied
(07 Minutes Of Meeting [MOM dated 09.05.2016] — Attached Accepted
jfi'eu Dgyiation — if any. - Nil Accepted

¥ SES Dispatch Certificate [IRN DC] - P1 treat 16111 rev 03 ;a5 SES IRN DC Issued
(10 | Paras Deini dispatch instruction- Paras can now issue instructior Paras

For HIC INTERNATIONAL CO NG
Refer IIR , TCs ¢ Photas
MR, ANIL GUFTA PRECIDENT

ML Ragrah Delhi 09, 05,16

D Shinde ,Mumbaj
C i ;:tf 6.9, SInnde.

M\-"Mﬂﬂ*, ”?I'S.}"E-ﬂff
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Visual & Dimensional Inspection

Photos taken during Inspection: -

Larking vm Muts lest Phege Cutling Low Temperature Test

[ensile Testing

Currem Leakage Test ot High Voltage
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Date: 09.05.2016

Ref: P.O. No.: PPVIPL/P0/2016-17/Paras/351 Dated :- 06.04.2016

Date of Inspection: - 09.05.2016 ¥

-

The following tests were conducted on randomly selected samples
- 1. Visual
= 1. Shape
Dimension
Thickness & width
Workmanship and finish
Marking
Tensile ﬂrmg:h & elongation at break.
Di-electric strength.
Low Tempgrature Resmtam:
11:r Flame Retardance

11. Leakage Current
- And above test results were found to be meeting the specifications as per 15:15652-2006

For HIC Internptional Co. Inc. M

MML RAGTAH
Senior Engineer
SES
Date:-09/05/2016

S
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= HIC INTERNATIONAL CD INC
Joint Inspection Test Report iummﬂ!i it I
i .Ii.lru‘-ll’“

P.0. No: PPVIPL/ 17/Paras/351 06.04.2016
nsion:- 1 Mtrs rs (L), Color:-Bl Thickness- 3.0
) Dat -09/05/2016
ification:- 15: 15652- with latest am nt and QAP
Particulars Requirement Observation
Shape Rolls/Flats Flats
Width 1000 mm + 20mm 1008 to 1012
mm
Léngth 20000 mm + 20mm 20010 to 20016
mm
Thickness 3.00 mm+10% 2.90 t0 3.10 mm
Marking & Class, Lot No. , Roll No., Trade name, Date Of | HIC Insulsting
Visual Manufacturing mat ClassC,Lot
No.HIC1941,
MFD12/04/2016,
Categorylll
Tensile Strength Min.15.0(in N/mm sq.) 16.34 N/mm*
Elongation at Min. 250% - 300 %
break ' .
Leakage Current Maximum 10 (milli amp.) 0.5
ac-Dielectric Min 65 (in KV) TOKV
g .
Flame Fire should extinguish within 5 seconds after Extinguished
Retardance removal of flame. within 5 seconds.
Low Temperature | There are no tear, break or the cracks show of the | No Tear, Break
Resistance end of the test when 100N force applied on or the cracks
sample. were found.
. : MML RAGTAH
SajiiiSingh Senior Engineer
Q.CL PES

"Date:-09/05/2016
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o TEST REPORT OF INSULATING MAT FOR ELECTRICAL PURFOSES
AS PER IS:15652-2006

Pﬂ- TICULAR OF SAMPLE -
HATURE BAMFLE Insulating Mats for Electrical purposes

4 DECLARED VALUE Working veltags = 33 KV
- Thicknmms = 3.0 mm
- Cleass - g
= BATCH MO HIC 1541
HFG . DATE 12/04/2016
-
L PHYSICAL W AT VISUAL EXAMINATION:
- FARTICULARE BFECIFIED REQUIFHEHTS BESULT
A 1. Colaur Colour ahall be a3 agreed to betwean tha
§ - purchaser & the supplier. However no Black
=45 colowr with metallic derlvativea shall be i
EEd
Z. Material and Cie
Manulacture The mats shall he made of ths Elastomsry Eii:;rti;n::T:a;iﬁm ts
. * fraem from ingertions leading to d““ln“tinnq
- dateriasration of i lation i |
E - i insulation properties. properties.
s "1 3. Lower surfacs Lower surface ghall be plain or could ke
; of mat finished slip resistant without affecting )
® i - Fi
; adversely the di-electrical properties of nished slip resistant
- * mat.,
. 4, Upper surface (Upper surface shall be small aberration. Rough surface without
= af mat . jE-::-ugh surface without edge] adge .
. - 5. Workmanship The material shall be free from bBlister,
, and finlsh pinholes sracka. A ietaltary
-
: - DIMENSIONAL PROPERTIES:
i PARTICULARS REQUIRED VALUE RESULT
- 1. Length J Mer., £ 20 mm 3.014 mtr
E . 2. Width 1 Mer. + 20 mm 1.007 mtr
i. Thickness 3.0 mm £ 10 % 3.04 =m
PHYSICAL FPROPERTIES :-
b PARTICITLARSE OF TEST REQUIRED VALUE RESULT
-
= 1.TENSILE ETRENGTH 15 W/mm* Min. 17.36 H/mm®
i':"' ELOMGATION AT BREAK 2508 Min. 2590 :
7 3. ACCEPERATED AGEING TESTE 70° #1Y © FOR 168 Hes,
- & | 3a.% CHENGE IN TEMSILE STHREWGTH FROM 1TS —35% -310.13 §
= CORREIPONDING VALUE e
z i, % CHANGE IN ELOMGATION AT HREAR FROM ITE ~10.18 W
CORRESPONDING VALUE 5
-
-
- Caned..
- L]
- * L ]
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RESULT

4.8cid / Alkalis & oil reslatance tear @ room vtemp. For 48 hrs. MaOM, HSD &

Tranafarmetr oll.

Poid
- | 44.% CHANMGE IN TEHSILE STRERGTH FROM ITS
: ' CORRESPONDING VALUE =20 A -11.44 3
| 4.8 CHRMGE IHM ELOWGATION AT BREAK FROM ITS
/ I CORRESPONDING VALUE il =il.21 %
= HNaGH
. X dc.% CHAMGE IM TENSILE STRENGTH FEOM ITS
i CORRESPONDING VALUE =20 § -10.53 &
- " 4d.® CHRAMGE IN ELOHGATION AT BREAK FROM ITS
_ CORRESPOMDING VALUE =0 A -11.10 %
Transformer oil .
dm.% CHAMGE IN TENSILE STRENGTH FROM ITS
= CORRESFONDING VALUE wzh ¥ -11.32 &
o 4.8 CHANGE IH ELOHNGATION AT BREAE FROM ITS
- . CORRESPONDING VALUE -20 & -11.1% &
K ; HED
4g.% CHANGE IH TEWSILE STHEHGTH FROM ITS -30 % “11.09 %
= CORRESPONDING VALUE :
5 = ¥ 4h.% CRANGE IN ELOMGATION AT BRERK FROM ITS -0 W “11.76 %
r _COREESPONDING YALUE ¥
" THERMAL PROPERTIES:-
o L PARTICULARS REQUIRED VALUE RESULT
T I: Lows temp. Eealstance @ =10 % There are no tear, break or the
= . 3% Foc 1 hea.s ¥ cracks show of the end of the test
T when 100 ¥ Force applied on Sample, Passed
e Sample alse conform ac proof
it voltage test
2xFlame Retardance Teat Fire should extinguish within 5 t
- ¥ seconds after removal of flame. T
" Mcu PROPERTIES
T - FARTICULARS BREQUIRED VALUE RESULT
. l.Insulation resistance with Insulation material with water
o S water for all classes of mat shall be 2.8 x 10* W &
s . min, 100000 M 3, when measured [Pageed)
- with 5000 V Megger. =
. i. AL di=-electric strength test 65 kV min. T0 kV[Passad)
: - 3. lLeakage current 10 mA max, B.6 mh (Fassaed)
7 4. AL Proof voltage Shall with atand 36 kV for 3 Hnnmed
- minute,
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